
26

27

28

26

47

24

11
(x3)

17
(x4)

25

22

25

21

17
(x3)

25

46

37
(x2)

15

14

13

12

11
(x4) 18

16

35

34

14  39
40  41  
42

45

6

 6   16
18  3736

FIG.	  PART NO.	 DESCRIPTION OF PART	 NO. REQ.
	 6	 ---------------	 Blower Tube (with sleeve and shaft)	 (1)
	11	 05-74-0419	 M4 x 113mm Pan Hd. Torx CH Screw	 (7)
	12	 45-03-0014	 Blower Screen	 (1)
	13	 43-72-0052	 Cone	 (1)
	14	 ---------------	 Blower Screen Housing	 (1)
	15	 ---------------	 Blower Foam	 (1)
	16	 ---------------	 Tube Clamp	 (1)
	17	 05-81-5262	 M4 x 18mm ST T-15 B Screw	 (7)
	18	 ---------------	 M4 x 18mm ST Torx T-20 B Screw	 (1)
	21	 31-44-0437	 Stage 2 Housing	 (1)
	22	 31-44-0438	 Stage 3 Housing	 (1)
	24	 31-12-0116	 Long TIp Nozzle	 (1)
	25	 22-08-0013	 Blower Input Fan	 (3)
	26	 45-88-0186	 Flat Washer 10.5 x 20 x 3mm	 (2)
	27	 20-20-0010	 Fan Shaft	 (1)
	28	 40-50-0219	 Spring	 (1)
	34	 31-12-0122	 Flared Nozzle Attachment Assembly	 (1)
	35	 31-12-0121	 Tapered Nozzle Attachment Assembly	 (1)
	36	 14-46-0714	 Tube Kit - Gen II Quik-Lok Blower	 (1)
	37	 ---------------	 M5 x 13mm Pan Hd. Torx T-25 B Screw	 (2)
	39	 10-22-0269	 Warning Label A (Not Shown)	 (1)
	40	 10-22-0270	 Warning Label B (Not Shown)	 (1)
	41	 10-22-0271	 Warning Label C (Not Shown)	 (1)
	42	 10-22-0273	 Warning Label D (Not Shown)	 (1)
	43	 12-20-0383	 Service Nameplate (Not Shown)	 (1)
	45	 14-46-0716	 Screen Housing Kit	 (1)
	46	 14-46-0717	 Stage 1 Housing Assembly  	 (1)
	47	 14-46-0718	 Stage 4 Housing Assembly	 (1)  

No. 49-16-2793 
Blower Attachment
Serial No. N94A

NOTE: Apply 2g of type “J” grease (49-08-4220) 
to the bottom side cavity of the Blower Tube (#6).

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 11	 05-74-0419	 Housing  	 10-12				   9-10
	 17	 05-74-0228	 Stage 2 Housing	 10-12				   9-10 
	 37	 ---------------	 Tube Clamp	 20-24				   17-21

11




